
 

 

FINAL 
(VERSION 4) 

COMMONWEALTH OF THE NORTHERN MARIANA 
ISLANDS JOINT MILITARY TRAINING 

UTILITIES STUDY 
VOLUME IV: WASTEWATER 

 

 

 

 

 

 

 

 

 

 

 
 

Department of the Navy 
Naval Facilities Engineering Command, Pacific 

258 Makalapa Drive, Suite 100 
JBPHH HI 96860-3134 

 

 

September 2014



 

 

This page is intentionally left blank. 

  



 

 

FINAL 
(VERSION 4) 

COMMONWEALTH OF THE NORTHERN MARIANA 
ISLANDS JOINT MILITARY TRAINING 

UTILITIES STUDY 
VOLUME IV: WASTEWATER 

 
Department of the Navy 

Naval Facilities Engineering Command, Pacific 
258 Makalapa Drive, Suite 100 

JBPHH HI 96860-3134 

September 2014 
N62742-11-D-1801 Amd 01 Contract Task Order 02
[...]
collectively constitute a Range and Training Area (RTA). Under the proposed action, a unit level RTA is 
proposed for Tinian and a combined level RTA is proposed on Pagan. The proposed action includes 
construction, range management, expanded training and operations (to include combined-arms, live-fire, 
and maneuver training at the unit and combined levels), establishment of danger zones, designation of 
special use airspace, and acquisition and/or lease of land to support simultaneous and integrated training. 
The CNMI Joint Military Training (CJMT) Environmental Impact Statement/Overseas Environmental 
Impact Statement (EIS/OEIS) is being prepared to assess the proposed action. This volume focuses on 
existing wastewater infrastructure capacity and facility requirements, proposed projects, and methodology 
to meet the proposed action. Figure 1.1-1 provides an overview of the CNMI, and Figure 1.1-2 and 
Figure 1.1-3 provide overviews of Tinian and Pagan, respectively.  

There are two different training tempos proposed for both Tinian and Pagan. The first training tempo is 
the proposed action presented in the CJMT EIS/OEIS, consisting of 20 weeks per year on Tinian and 16 
weeks per year on Pagan. In the future, the training tempo might be increased to 45 weeks per year on 
Tinian and 40 weeks per year on Pagan and is addressed by the CJMT EIS/OEIS as a potential future 
action. This study addresses both training tempos. 

1.1.1 Goals and Objectives 

The goal of this volume is to assess the overall wastewater utility requirements and impacts for the 
proposed action on Tinian and Pagan. The objectives of this volume include the following: 

• Collect and review existing reports and studies 

• Investigate current conditions of the wastewater infrastructure on Tinian and Pagan, current 
capacities, and reliability 

• Research and correspond with pertinent agencies and stakeholders regarding pertinent 
regulatory compliance issues  

• Evaluate wastewater sources, flows, collection facilities (sewers and pump stations), 
treatment facility location(s), process technologies, and disposal options  

• Develop conceptual wastewater collection and treatment system alternatives 

• Identify potential impacts and issues from the required collection, treatment, and disposal 
system(s)



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 1. Introduction 

1-2 

 
Figure 1.1-1.Commonwealth of the Northern Mariana Islands and Guam 

Source: DoN 2014. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 1. Introduction 

1-3 

 
Figure 1.1-2. Island of Tinian and the Military Lease Area 

Source: DoN 2014.



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 1. Introduction 

1-4 

 
Figure 1.1-3. Island of Pagan 

Source: DoN 2014. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 1. Introduction 

1-5 

1.2 BACKGROUND INFORMATION 

The assumptions used for this volume are consistent with the CJMT Unconstrained Training Concept for 
Tinian and Pagan (DoN 2014a) and the proposed action as defined in the CJMT EIS/OEIS and master 
planning documents available at the time this volume was prepared. 

1.2.1 Site Visit 

A site visit was made to Saipan and Tinian in December 2013 to meet with local regulatory agencies and 
utility providers responsible for wastewater to gather information on the conditions of existing wastewater 
systems and discuss regulatory issues and requirements. Meeting notes, documents received, and 
follow-up email correspondence related to wastewater discussions from the site visit are provided in 
Appendix A. 

1.2.2 Current Land Use  

Current U.S. military training activity on Tinian is conducted on approximately 15,400 acres 
(6,232 hectares) in the northern two-thirds of the island. The portion of Tinian leased to the military by 
the CNMI is known as the Military Lease Area (MLA). Civilian activities, including fishing, hunting, 
plant gathering, recreation, and tourism, are permitted in the MLA when the military is not performing 
training exercises. Some areas are also leased back for compatible civilian use such as agriculture, 
including cattle grazing and small farming plots. There are some International Broadcasting Bureau (IBB) 
facilities located within the MLA. 

Currently, Pagan does not have established military training areas and the island has no authorized 
residents. However, Pagan has recently been used for military helicopter/tilt-rotor aircraft landings. 

1.2.3 Proposed Development 

The proposed development on Tinian includes areas for unit level training by U.S., bi-lateral, and 
multinational forces. A base camp for housing transient trainees would support 1,500 trainees in 
permanent facilities and an additional surge of 1,500 trainees in expeditionary facilities such as tents. 
Approximately 95 permanent personnel would work year round at the base camp and throughout the 
ranges and support facilities. The wastewater calculations use 95 maintenance personnel as this is the 
latest number from the in-progress socioeconomic impact analysis while other utilities use 
“approximately 100” (DoN 2014d). For utility requirements, this difference is inconsequential since it 
represents a minor percentage difference (5% for maintenance workers, 0.3% for maximum normal 
training population, and 0.16% for maximum surge training population) and is within the accuracy of 
estimated utility requirements. A Munitions Storage Area (MSA), port improvements, and air field 
improvements would be constructed to support the number, frequency, and type of training envisioned 
(DoN 2014c). Civilian wastewater needs are considered in this volume since the proposed action could 
cause an impact on the existing wastewater systems. 

On Pagan, the proposed development includes areas for combined level training by U.S. and 
multi-national forces. Training on Pagan is envisioned to be expeditionary in nature. Training exercises 
would involve 300 to 3,000 trainees, with an occasional surge of up to 4,000 trainees for larger exercises 
(DoN 2014d). No permanent personnel would be assigned to Pagan. A temporary ammunition storage 
area, port facilities, military training trails, and other minimal infrastructure would be constructed to 
support the number, frequency, and type of training envisioned (DoN 2014c). No authorized residents 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 1. Introduction 

1-6 

currently live on Pagan and there are no existing utilities. Thus, consideration for civilian projected future 
wastewater impact on Pagan is not necessary.  

There are two different training tempos for Tinian and Pagan. The first training tempo is the proposed 
action presented in the CJMT EIS/OEIS, consisting of 20 weeks per year on Tinian and 16 weeks per year 
on Pagan. In the future, the training tempo might be increased to 45 weeks per year on Tinian and 
40 weeks per year on Pagan and is addressed by the CJMT EIS/OEIS (DoN 2014a) as a potential future 
action. This study addresses both training tempos. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 2. Existing Wastewater Systems 

2-1 

CHAPTER 2.  
EXISTING WASTEWATER SYSTEMS 

2.1 TINIAN 

2.1.1 United States Military Wastewater System 

A U.S. military septic tank and leaching field system was constructed on Tinian in 1999 to support 
military training personnel and was first made available during a training exercise in March-April 1999 
(Department of Defense 1999). The septic tank and leaching field system is located south of the IBB 
perimeter fence and west of, and adjacent to 8th Avenue as shown in Figure 2.1-1. The septic tank and 
leaching field system was sized and was certified for use for a population of 2,500 military training 
personnel with an average daily flow of 6,640 gallons per day (gpd) (25,135 liters per day [lpd]). The 
septic tank has a net volume of 18,700 gallons (70,787 liters). The leaching field is 70 feet (21 meters) 
long, 40 feet (12 meters) wide, and 6 feet (1.8 meters) deep from finish grade to the bottom of gravel 
(DEQ 1999).  

In the past, wastewater services have been contracted out for military training exercises on Tinian. 
Wastewater from portable toilets is transported by a certified hauler and is transferred to the existing 
septic tank.  

Currently the leaching field is overgrown with vegetation. From May 2012 to February 2014, the Bureau 
of Environmental and Coastal Quality (BECQ) Division of Environmental Quality (DEQ) allowed the use 
of the existing U.S. military septic tank and leaching field for military training as there was no other 
option available and the leaching field appeared to be draining. However, as of April 2014, BECQ DEQ is 
not allowing the use of the system until rehabilitation of the leaching field has been completed. Joint 
Region Marianas has plans to do a complete rehabilitation of the leaching field. Since the septic tank 
holds liquid, BECQ and Joint Region Marianas agree that the tank is structurally sound (personal 
communication from Mark Cruz, NAVFAC Marianas to Pete Diaz, AECOM, August 26, 2014). 

2.1.2 Non-United States Military Wastewater Systems 

 Civilian Wastewater Systems 2.1.2.1

Tinian has no centralized municipal wastewater collection and treatment systems. Decentralized 
collection and treatment systems on Tinian serve some residential areas, such as the housing area in San 
Jose, that leads to a central septic system (Earth Tech 2005). However, most public and private buildings 
in the southern part of Tinian utilize individual wastewater disposal systems (IWDSs) consisting of septic 
tanks with leaching fields or cesspools for treatment and disposal of wastewater. Temporary toilet 
facilities are available through a local vendor (JGPO 2010). 

A centralized municipal wastewater treatment plant to treat wastewater generated from civilians on Tinian 
was studied and proposed at a location south of the IBB boundary, west of 8th Avenue, and co-located a 
proposed solid waste landfill (JGPO 2010). However, because of the dynamics of the local economy, 
increases in projected construction costs, and the lack of funding, the proposed wastewater treatment plant 
on Tinian is not currently being pursued by the local government. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 2. Existing Wastewater Systems 

2-2 

 
Figure 2.1-1. Tinian Existing Wastewater Systems  

Source: DoN 2014. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 2. Existing Wastewater Systems 

2-3 

 Wastewater System for the Tinian Dynasty Hotel and Casino  2.1.2.2

The Tinian Dynasty Hotel and Casino, with 500 rooms, a casino, several restaurants, and dwelling units 
for staff accommodation, has its own tertiary treatment plant that is permitted to discharge a maximum 
average monthly flow of 0.24 million gpd (0.91 million lpd). Discharge monitoring reports from 
April 2014 to May 2014 show that the average daily wastewater flow to the plant ranged from 135,000 to 
150,000 gpd (511,030 to 567,811 lpd). The plant consists of the following unit processes: 

• Influent wet well with a manually cleaned bar screen 

• Influent channel and bypass channel with a mechanically cleaned bar screen and manually 
cleaned bar screen, respectively 

• Two equalization basins/grit removal 

• Two aeration tanks 

• One re-aeration tank for removal of ammonia 

• Two secondary sedimentation tanks 

• Two dual media filters 

• Two ultra-violet modules 

• Scum holding tank with alum addition 

• Sludge drying beds  

Final disposal of the treated effluent is through a leaching field on the hotel’s property (Earth Tech 2005). 

 International Broadcasting Bureau Wastewater System 2.1.2.3

The IBB relay station comprises seven buildings including a transmitting and administration building, a 
power plant, a maintenance and storage building, two pump houses, a microwave shelter, and a guard 
booth (DoN 2014e). Wastewater generated at the IBB relay station facility is treated and disposed of in its 
own IWDS consisting of a septic tank and leaching field (JGPO 2010). 

 Tinian International Airport Wastewater System 2.1.2.4

Restroom facilities have been observed at the Tinian International Airport; however, no information 
regarding the existing capacity and status of the existing wastewater system is available. Wastewater from 
the existing Tinian International Airport is most likely treated and disposed of through an IWDS on the 
airport property. 

2.2 PAGAN 

In the 1970s, infrastructure improvements on Pagan included latrine buildings among other upgrades. 
However, in 1981, Pagan residents were relocated to Saipan because of the eruption of Mount Pagan. As 
of 2010, there were no authorized residents on Pagan; however, on a given day about 10 to 100 visitors 
could be on the island camping and/or hunting (DoN 2014d). Human waste is likely deposited or buried 
near the surface by campers and hunters. 

There are no existing wastewater systems on Pagan currently in use.  



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 2. Existing Wastewater Systems 

2-4 

This page is intentionally left blank.



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 3. Regulatory Setting 

3-1 

CHAPTER 3.  
REGULATORY SETTING FOR WASTEWATER SYSTEMS 

Wastewater systems on Tinian and Pagan are regulated under the CNMI Wastewater Treatment and 
Disposal Rules and Regulations as promulgated and enforced by the BECQ DEQ. These rules and 
regulations are in accordance with the 1982 Commonwealth Environmental Protection Act, as amended 
by the 1999 Commonwealth Environmental Amendments Act and promulgated by CNMI Executive 
Order Number 2013-24. These rules and regulations include requirements for the design, construction, 
permitting, operation, and maintenance of wastewater systems.  

Disposal of treated wastewater through a leaching field or seepage pit would be subject to the 
requirements of the CNMI Wastewater Treatment and Disposal Rules and Regulations. Disposal of 
treated wastewater through an underground injection well would be subject to the requirements of the 
CNMI Underground Injection Well Regulations and the CNMI Well Drilling and Well Operations 
Regulations. For this proposed action, disposal of treated wastewater to state waters or waters of the U.S. 
is not anticipated; thus, it is not subject to the CNMI's Water Quality Standards, U.S. Environmental 
Protection Agency (USEPA) National Pollutant Discharge Elimination System (NPDES) permitting 
requirements, or Section 404 Army permitting requirements.  

The Commonwealth Utilities Corporation (CUC) owns and is responsible for public water, wastewater, 
and power infrastructure in the CNMI. For wastewater systems, the CUC is currently subject to a 
Stipulated Order for the injunctive relief to address requirements under the Clean Water Act and the Safe 
Drinking Water Act as described later in this chapter (Section 3.4). 

3.1 WASTEWATER TREATMENT AND DISPOSAL RULES AND REGULATIONS 

The CNMI Wastewater Treatment and Disposal Rules and Regulations outline the requirements for both 
IWDS and other wastewater treatment systems (OWTS). An IWDS is a wastewater system designed and 
installed to treat and dispose of sewage from a single structure or group of structures using a septic tank, 
together with a leaching field or seepage pit. An OWTS is a wastewater system designed and installed to 
treat and dispose of sewage from a single structure or group of structures using means other than a septic 
tank together with a leaching field or seepage pit. 

For projects located within a Class I Aquifer Recharge Area with an average daily flow greater than 
[...]
Tinian Dynasty Hotel and Casino, which has the only OWTS on Tinian, has been able to meet the 
nitrogen requirement, measuring nitrate as nitrogen. Total nitrogen is comprised of organic nitrogen, 
ammonia, nitrite, and nitrate. Industry best available control technology is able to reduce the nitrate 
component of total nitrogen to the 1 mg/L level. Nitrate has been used to measure the performance of 
treatment processes along with total nitrogen. For this volume, in order to meet the intent of the CNMI 
regulations, the best available technology will be used in order to obtain the best nitrogen removal rate.  

4.2 PAGAN 

Figure 4.2-1 and Figure 4.2-2 illustrate the proposed action limits for all alternatives considered on Pagan. 
The wastewater approach is identical between the two alternatives. The expeditionary bivouac area would 
be located parallel to and south of the airfield. It was assumed that biosecurity inspections on Pagan are 
not required; however, this remains to be validated during the consultation process. 

4.2.1 Design Criteria 

Because of the expeditionary nature of the proposed facilities on Pagan, the following estimates and 
military training manuals were used to develop the wastewater design criteria for Pagan:  

• Field Hygiene and Sanitation, Field Manual 21-10/Marine Corps Reference 
Publication 4-11.1D8 (Department of Defense 2000). 

• Marianas Training Manual (DoN 2010). 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 4. Projected Future Requirements 

4-15 

 
Figure 4.2-1. Pagan Alternative 1 

Source: DoN 2014.  



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 4. Projected Future Requirements 

4-16 

 
Figure 4.2-2. Pagan Alternative 2 

Source: DoN 2014.  



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 4. Projected Future Requirements 

4-17 

Based on wastewater volumes estimated from a previous military training exercise conducted in 
November 2013 to December 2013 on Tinian, the peak wastewater volume estimated for portable toilet 
usage was 950 gpd (3,596 lpd) by 400 military training personnel (personal communications from Mark 
Cruz, NAVFAC Marianas to Pete Diaz, AECOM, August 26, 2014). This is equivalent to a per capita rate 
of 2.4 gpd (9 lpd). 

 Design Population 4.2.1.1

The design population for Pagan under the proposed action includes 3,000 training personnel with a 
training tempo of about 16 weeks. During large force exercises, a surge of 1,000 additional training 
personnel is anticipated. If the training tempo were to increase in the future, projected at 40 weeks a year on 
Pagan, additional environmental studies would be prepared as required. For both training tempos, the design 
population would remain the same and thus the wastewater design requirements would also be the same. The 
design population on Pagan is summarized in Table 4.2-1.  

Table 4.2-1. Design Population for Pagan 
Category Population Wastewater Generation Locations 
Training Personnel 3,000 Bivouac Area; Various Training Areas 
Training Personnel, Surge 4,000 Bivouac Area; Various Training Areas 

Source: DoN 2014a. 

It is anticipated that construction on Pagan would be done by military personnel as part of the training 
exercises. 

 Flow Estimating Unit Values 4.2.1.2

Wastewater volume estimates were provided by Naval Facilities Engineering Command Marianas for a 
military training exercise on Tinian from November 6, 2013 to December 27, 2013. Based on a total 
population of 400 training personnel, the estimated daily volume of wastewater generated was 950 
gallons (3,596 liters) from the portable toilets. The equivalent per capita flow value was 2.4 gallons per 
capita per day (9.1 liters per capita per day) for portable toilet use. 

4.2.2 Projected Future Wastewater Flow 

 Domestic Wastewater 4.2.2.1

With a maximum population of 4,000 training personnel and a flow estimating factor of 2.4 gallons per 
capita per day (9.1 liters per capita per day), the estimated domestic wastewater flow to be generated on 
Pagan is 9,600 gpd (36,340 lpd).  

 Industrial Wastewater 4.2.2.2

No industrial wastewater is anticipated to be generated on Pagan. 

  



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 4. Projected Future Requirements 

4-18 

 

This page is intentionally left blank. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-1 

CHAPTER 5.  
POTENTIAL WASTEWATER SYSTEM SOLUTIONS 

5.1 TINIAN 

5.1.1 General Requirements and Considerations 

Wastewater treatment systems are required to meet effluent standards of applicable federal, state, and 
local government agencies or the overseas equivalent. On Tinian, the base camp, MSA, and port facilities 
would be served by separate wastewater systems because of their proposed locations and the lack of a 
centralized wastewater collection and treatment system. Equalization of flows and the organic shock load 
should be considered at all plants, which are critically affected by surge loadings. 

5.1.2 Collection Systems Evaluation 

For small community applications such as the Tinian base camp, wastewater is generally collected using a 
network of pipes and appurtenances. The types of collection systems that would be applicable include the 
following: 

• Conventional gravity collection system with pump stations 

• Septic tank effluent pump or gravity systems 

• Grinder pump pressure system 

• Vacuum collection system  

The type of collection system selected depends on a number of factors, including topography, ease of 
construction, construction cost, energy use, minimum slope, infiltration/exfiltration, minimum diameter, 
access to clean main lines, trench depth, remote pump stations, and conflicts with buried utilities.  

The advantages of a conventional gravity sewer system include reliability and long life expectancy 
(50 years), while disadvantages include deeper trenching, larger diameter pipes, and the requirement for 
pumping stations if downhill slopes cannot be maintained. 

Collection systems that utilize septic tanks upstream to remove solids allow the use of smaller diameter 
gravity mains for collection. Low pressure systems offer benefits such as shallow pipe burial and small 
diameter piping; however, the disadvantages of such a system, particularly on a larger scale, include 
higher operation and maintenance costs, public education and acceptance, higher facility maintenance, 
and higher life cycle replacement costs. 

Alternatively, a grinder pump can be utilized instead of an on-site septic tank to process wastewater in 
pressurized collection systems. Pressure collection systems with grinder pumps require more maintenance. 

An alternative to pressurized collection systems is the use of a vacuum system and valves to control the 
wastewater flow. In these systems, individual building flows would have a vacuum sump and control 
system. A valve in the sump seals the line leading to the main to maintain a vacuum in the collection 
main. Vacuum pumps are housed at a central vacuum station, usually near the wastewater treatment 
facility. The advantages of a vacuum system include the following: they are ideal for flat topography, 
narrow and shallow trenches, lower energy usage and maintenance than grinder pump systems, no 
minimum slope required, smaller diameter pipes, and conflicts with buried utilities can be avoided. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-2 

Similar to the grinder pump systems, the disadvantages include higher operation and maintenance costs, 
public education and acceptance, higher facility maintenance, and higher life cycle replacement costs. 

5.1.3 Treatment Technology Evaluation 

 Individual Wastewater Disposal System 5.1.3.1

The treatment and disposal of wastewater from a single structure or group of structures using a septic tank 
and leaching field are defined as an IWDS. Figure 5.1-1 illustrates a typical layout for an IWDS. The 
capacity limit for this type of system is typically about 10,000 gpd (37,854 lpd). However, as described in 
Section 3.1, the regulatory flow limit for an IWDS in a Class I Aquifer Recharge Area is less than 
5,000 gpd (18,927 lpd). The primary components of a conventional IWDS include the septic tank, the 
subsurface infiltration system, and the soil. Subsurface wastewater infiltration systems are passive, 
effective, and inexpensive treatment systems due to the assimilative capacity of many soils to transform 
and recycle most pollutants found in wastewater. 

Since the projected future wastewater flow from the base camp system is greater than 5,000 gpd 
(18,927 lpd), an IWDS cannot be used at the base camp, but it can be used for other facilities such as the 
MSA.  

 Other Wastewater Treatment Systems 5.1.3.2

For facilities with estimated average daily flows greater than 5,000 gpd (18,927 lpd), CNMI regulations 
require a minimum of secondary effluent quality. The following technologies were evaluated in this volume: 

• Membrane bioreactor (MBR) 

• Sequencing batch reactor (SBR) 

• Sand/media filtration 

Of particular concern for the potential technology evaluated is the total nitrogen limit required by the 
CNMI Wastewater Rules and Regulations and the generation of sludge requiring handling and disposal.  

Membrane Bioreactor Technology 

MBRs combine biological treatment with an integrated membrane system to provide enhanced organics 
and suspended solids removal. The biological process activates sludge using the suspension of diverse 
microorganisms to convert biodegradable, organic wastewater constituents and certain inorganic fractions 
into new cells and byproducts that can be removed by settling or other physical means. A conventional 
activated sludge process and common MBR configuration are shown in Figure 5.1-2. The membrane 
replaces the sedimentation and clarification function for separating the biomass in the aerated tank from 
the treated water. With an MBR, the overall space requirements and facilities costs can be reduced as 
compared to a conventional activated sludge process.  

MBRs have the following advantages:  

• Smaller aeration tank/reactor  

• Can be designed to provide nitrogen removal to an ammonia concentration of 1 mg/L and 
phosphorus removal to total phosphorus concentration of 0.1 mg/L if coagulants are added 

• Less sludge production  

• Less chance for process upsets 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-3 

 
Figure 5.1-1. Individual Wastewater Disposal System (Septic Tank/Leaching Field) 

Source: USEPA 2002. 

 
Figure 5.1-2. Conventional Activated Sludge and Membrane Bioreactor Technology 

Source: Delgado et al. 2011.  



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-4 

MBRs have the following disadvantages: 

• High capital costs for the membrane modules 

• Potential for high recurring costs of periodic membrane replacement 

• High energy costs due to membrane scouring 

• Potential membrane fouling 

• Waste sludge from the membrane process may be difficult to dewater > 20% solids content 

The following are effluent limits for this technology indicated by an MBR manufacturer (Ovivo 2011) 
and project experience: 

• BOD <5 mg/L 

• TSS <5 mg/L 

• Total nitrogen <5 mg/L (3 mg/L with post anoxic treatment and supplemental carbon addition 
such as methanol provided to the post anoxic tanks that are located upstream of the 
membrane tanks)  

• Nitrate-nitrogen <3 mg/L (1 mg/L with post anoxic treatment and supplemental carbon 
addition such as methanol provided to the post anoxic tanks that are located upstream of the 
membrane tanks) 

• Ammonia-nitrogen <1 mg/L 

• Phosphorus <1 mg/L (0.1 mg/L with chemical coagulants added to the process) 

Since no wastewater treatment technology can meet the CNMI regulatory limit for total nitrogen, industry 
best available control technology would be selected to meet the intent of the CNMI regulation. 
Historically, nitrate as nitrogen has been used in the CNMI in lieu of total nitrogen to meet the 1 mg/L 
limit. The performance of an MBR as indicated above is considered an industry best available technology. 
Although the total nitrogen is above 1 mg/L, the technology can reduce the nitrate as nitrogen to 1 mg/L.  

Sequencing Batch Reactor 

SBRs also offer a proven treatment technology similar to activated sludge systems. The SBR process 
involves a fill-and-draw, complete-mix reactor where both aeration and clarification occur in the same 
reactor. After decanting the treated effluent, the bulk of the mix liquor suspended solids remains in the 
reactor. Because of the batch nature of the process, flow equalization or multiple reactors are required to 
accommodate continuous and varying inflow of wastewater. 

The advantages of an SBR process include the following:  

• Elimination of a secondary clarifier 

• High tolerance for short-duration peak flows and shock loadings 

• Operational flexibility 

• Can be modified to provide nitrogen and phosphorus removal 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-5 

The disadvantages of an SBR process include the following: 

• Potential for sludge bulking 

• Inability to chlorinate return activated sludge for filament control 

• Need for multiple reactors for reliability, adequate equalization, or to accommodate 
long-duration peak flows 

Figure 5.1-3 illustrates an example of a proprietary SBR design that incorporates an anaerobic chamber 
followed by an anoxic tank to enhance the nitrification and denitrification processes. Influent enters the 
anaerobic chamber where influent solids are allowed to settle, much like a primary clarifier. The 
biological processes in the anaerobic chamber create soluble carbon as a food source for biological 
nutrient removal. Mix liquor is maintained in the anoxic tank to immediately react to inflow from the 
anaerobic chamber to suppress odors and initiate and accelerate carbon and nitrogen reactions. 
Denitrification reactions are accelerated in the presence of unreacted carbon from the raw sewage entering 
the anoxic tank. When the anoxic tank reaches a set point, a pump fills and mixes the SBR. Aeration in 
the SBR is cycled on and off in the interaction phase. The settling and decanting phase is the same as with 
a conventional SBR process. 

 

Figure 5.1-3. Sequencing Batch Reactor with Nutrient Removal 
Source: Adapted from FluidyneCorp.com 2014. 

The following are effluent limits for this technology indicated by an SBR manufacturer 
(FluidyneCorp.com 2014) and project experience: 

• BOD <10 mg/L 

• TSS <10 mg/L 

• Total nitrogen <7 mg/L (3 mg/L with effluent denitrification filtration that includes methanol 
addition to treat SBR effluent) 

• Nitrate-nitrogen <5 mg/L (1 mg/L with effluent denitrification filtration that includes 
methanol addition to treat SBR effluent) 

• Ammonia-nitrogen <1 mg/L 

• Phosphorus <2 mg/L 

Typical prepackaged SBR systems are available for average influent flows from 5,000 gpd (18,927 lpd) to 
100,000 gpd (378,541 lpd), shipped complete, pre-wired, and pre-piped. 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-6 

Since no wastewater treatment technology can meet the CNMI regulatory limit for total nitrogen, industry 
best available control technology would be selected to meet the intent of the CNMI regulation. 
Historically, nitrate as nitrogen has been used by in the CNMI in lieu of total nitrogen to meet the 1 mg/L 
limit for nitrogen. The performance of an SBR as indicated above is considered an industry best available 
technology. Although the total nitrogen is above the 1 mg/L, the technology can reduce the nitrate as 
nitrogen to 1 mg/L.  

Sand/Media Filtration 

Sand or other media filters can be used to provide advanced treatment of settled wastewater or septic tank 
effluent. Figure 5.1-4 provides a conceptual layout of a recirculating sand filter. These systems consist of 
a lined excavation such as an impervious polyvinyl chloride liner on sand bedding or a watertight 
structure filled with uniformly sized washed sand (or other media) that is normally placed over an 
underdrain system. These filters are also known as packed bed filters.  

Sand media filters may be used for a broad range of applications, including single-family residences, 
large commercial establishments, and small communities such as the base camp on Tinian. Recirculating 
filters are used for both large and small flows and are frequently used where nitrogen removal is 
necessary. Nitrogen removal of up to 70% to 80% can be achieved if an anoxic reactor is used ahead of 
the recirculation tank, where the nitrified return filtrate can be mixed with the carbon-rich septic tank 
effluent. Recirculating sand filters generally match or outperform single-pass filters in the removal of 
BOD, TSS, and nitrogen. 

 
Figure 5.1-4: Recirculating Sand Filter 

Source: USEPA 2002. 

A recirculating sand filter can typically achieve the following effluent limits (USEPA 1999a): 

• BOD <30-45 mg/L 

• TSS <30-45 mg/L 

• Total nitrogen <15-20 mg/L 



CJMT Utilities Study Volume IV: Wastewater – Final (Version 4) 
September 2014  Chapter 5. Potential Wastewater System Solutions 

5-7 

• Ammonia-nitrogen <5-10 mg/L 

• Phosphorus <3-5 mg/L  

Inefficient nitrification and minimal denitrification occur with this type of process. These effluent 
concentrations do not comply with current CNMI regulatory criteria for secondary treated effluent, so the 
sand/media filtration cannot be used for the proposed action. 

 Industrial Wastewater Treatment System 5.1.3.3

In accordance with CNMI regulations, grease traps would be installed for all buildings where large 
quantities of grease related to food processing can be expected to be discharged, such as the dining 
facility in the base camp on Tinian.  

In accordance with UFC 3-240-02, industrial wastewater sources such as fuel loading, vehicle wash 
platforms, vehicle grease racks, and vehicle maintenance shops must have their wastewater flow directed 
through oil/water separators prior to connecting to a gravity sewer and flowing downstream to a 
wastewater treatment system.  

In accordance with UFC 4-214-03 (Department of Defense 2004), wastewater generated from vehicle 
wash facilities must receive primary treatment to remove settleable and floating materials. Following 
primary treatment, the wastewater is either released to a collection system or further treated on site and 
stored for reuse during future washing operations. The water used to wash vehicles should be recycled 
whenever possible and feasible. However, even in a total recycle system, some of the wastewater may 
need to be released to a discharge system before or after receiving secondary treatment. This discharge is 
done to ensure that water quality and water balance are maintained. Makeup water is added to the recycle 
system to compensate for the volume of water carried off on the wet vehicles, released, and lost to 
evaporation. Secondary treatment for this wastewater source can be intermittent sand filter system and 
lagoons. An intermittent sand filter system is comprised of an equalization basin and an intermittent sand 
filter. A lagoon is a basin or a series of basins where the wastewater is held for an extended period of time 
to achieve the desired water quality. Following secondary treatment, treated effluent can be disposed of 